HES

SQvV HX’?&E%HH%

BT B TEMAERIKBELTCEESY, AEBRFIERARMICBTEHRAL I,

LT Z2—/8"—SQVINxwv k
A & EEEE:TT
a— K No. 71008—LEOO2

A—H—-BE|TAHIWVIRT—SY JLIN GTI, GTX GF-1JAGU / GF-1JAUM
TR | AGU / AUM
g ® 1998 &£ 7 A~ 2004 £ 5 A

" &

OBEEMOERIF 2011 FI AREETOHDTY .
2001 £ 3 ALURBICEBRSN-EFADOBESICOLTIE. BELOHRFEEFTHEAVELELZSL,
HREimzE [E04531-G17110-00 2011/3/25 #Epk Ver.3-1.01 (EEWEE. &#) (#%) TvF-~7—-IX

&I

OZDEIFHS R—/S\—SQVNF Y FEHBREVLEFVEEERIHYNES TSVET, B FIIBTEMEZITIKTEL.
B T TRIEIAZICEH IATLWIRNBFETFYREICTHERALCLZELY,

O HKS R—/"—SQVNIE, 4—RFr—Cr—EHEOROY ML/SYLTRFFICTF ¥ /3031 TRIZEET HREETZHIE
7%):1&::1’(70
NIV ITEBBEIZF v o3 TOERGMDRITEENLEITNERETEHY FHA, FERE - IRICL>TEE - FELER
UETDTHLMNECHETELSIZSLY,

AEFRA FETSENCDT BHTREA LS,

OARZEFAMUREZREICHFTHTLWREE, HLELPMDOALIADEROBEERRICHLET BHICFo TV EELIEES
BEEHLTLET,

OFPERXIIE=ZENAEBRUMBRERFEALIZCLICKYZHFEFICONTIE, BHTE—UIZ0EEZALIRET
DTHLOMLHITTELSLEZSLY,

OXHUREZHEALTELEEC., BEIESLUTNICHET 2EA., -, BBELZFERT LI EATELRNI LIZLDE
KREIIDEFLTE, —UOHERW-LHRES,

OARHURIE/ —IIEFMEREICEMEINATEYET, / —IILEFTLUSNCET T-5E1E. RARSOMEE - HEERUREMIC
DVWTHRIEW LR ET,

OARHGIIBEAENTOFERZBEMIZETEN-LOTY, BATEFERALGVTLEZELY,
This product is designed for use in Japan only. It must not be used in any other country.

OAHURDIEFRINEREED. RED-OFELLERETEHLAHYVET,

OAREEFELCBIRT I ENHBY EFTOTAAREARAEDEEZ CHRLZELY,

O HATROHMEABRARUVARED TEXEHELORFTEEFTHENELE SN, BREFRTTHEE. #HHL - I—FNo. -
B - TP UBKEEEICBER I,




RELEDEE ARRELLKERBEVVALEDICTROFEEEELTHEFLTIEEN,
AETHETREOLISBEEEZFEAL. PEHRVEEE~NDRBRLALERLTVET,

%% fRERSEREANET. REBEEE S THENS D8
[ —]

o, (EEXGEREABELASRBABEINSEE (AR
A ;E B BAMROREAEESASSA
GEAMHE L 1. UHAEMARETRRES L WIIEE (FIE, EERERUHEED

e =
==

OER L I — ML IZBEEMBAOHERUGHE - KKEMIET H7=HIZ. RO EEFOTLLEEL,
NYTYDRAFTRFEFDRI—IFILERHN L THLERET >TSS,
AR RENTEEZR HRLABVKSICaARI 2 EF>THLTIESL,

ANER

ORUEDREARUAMEIMEIITITHEDHHENTLIEEL,
CREARUSMELI-CEICEY, REOHEEI VO UNEALZBANHY ET,
FRROEREEBRLGTSBALHYFES,

O FXREWRDDRNT U DV IL—LADEEAFACH (FTHNATHRIGWVERE) CTA> TS EEERAL TS,
- RIETHBENDHYFET

O/ THICEYPALBVESICVIREENFTENTLIZELY,
CRYNTI VO UICAYI VO UNBIET ABNNHY ET,

Oxy FOBHAGEE/NA—VY VA MIEHLTHY T, BRIFTHICER. REOENEEHRL TS,

O/ —TNNR—YDEFTEHNLIEA—D—HITDERBEE L HRATHLITOTLESZD, BRESBFRIIHEVEER,
A—H—ICTTEHALEEZL,

OXRHRDIRNMIEEICITo TSI, FELEZY, BV avIEEZAVTLEEL, BFFTRROEEDRRAICA
YEJ,

ORI, v MEREYATETHRICHA T T EEN, BEUEISHFTETS & AL EORCAABIELET.
O T IFHEEDT=&, —FHIZENY / —<TILA—VIFBEEXEHBELGVESIIZREL T LS, X, /= LULN—VYE
A B8E. BB TERE DL S ICEANTERIZET—F T LTS,




ftF AL

1. /—<JLN—YHE4S L

) Ny TYDIAFREF (—) MoT—TLE—IFLE
LTS,

@ TUSUANR—FBILTIESL,

(B) ITFNAIRRNILThED SEBAR—R (¢ 4) £EHL B
TLEEL, (’1)

@) TTINAIRRNIWVT TTNANRKR—RER—RI S
TEROTEOLTIEEL, (B1)

_ IT/%»{/\:Ii/{)I/j
EFAR—X

_ ._,ﬂ,déf_';?_::.@ftj

B) TTNAANRRNILTEBAHR—RERNLTLZELY,
(E1)

TRALR
Bt F. B LIEEETSBISE, /34 T - F—REILRY
BABBNESIZLTLEEL,

2. Xy bN—YOETIT
) $2avh—RITTSTERIFFTCREEL, (B2)

@) Fy bR=vERMFFLTLEZL., (B2)

1. Fo—#*27v+€>rJY
2. aq v bk—2x

3. IA—AITRF—

4. K)L + M8-15

5. RFYvdIv v M
6. FL—rTvi v M8 1. R—RINU K #16
7. AL+ M6-15 12 "R—R ¢ 4
8. RFYvHFIwiw M6 13 TF7 744
9. FJL—rIvyi v M6 4. 735 ¢ 25
0. h—R/IAV K #10

—_

@) Fy b=V EFEALTIA—F INILITEBADREZITo> TS,
R—R 4 FEEHLGREIC (HIBERBERET) Yo THEAL T ZEL, (H2)

TJO—F TNV TEFEAT—I T =FRILFETHEEISE TS,

3 SQV4_LE002_3-1. 01



4) F7a—FT7T7 v TNy FILEIZEST T F-R—R
Pp4EHATYTTHY, BELTLEEL,
(B2. ®3)

TRRLR

JO—#77vt TV ERNTHRLGE R—R¢ 4%ET0—
FIT7 v TIUNLIRKEIE, 245y TEMNLIzR, —
ER—Xp 4ZUM LN YRAAEZANTHALENLTLES
Ly, (E3)

R—Rp 4%5|25k>F-Y., T5A4AV—FTIL>THRME
nwTcrEEw,

TJO—F 77 vt TUNBIIET IBRNAHY ET,

®) Fa—FAITF7vETUNRT4HEEFHLENESIC

WBERD, K—ZAD F - RIL k- + v NEERFED
L. BELTEEL, (H4)

6) TUOAN—FRMFIFTLESL, (B5)

D Ry TFUDYAFRBF (=) [L5—TLE—3FLE
BT EEL,

B A (5 B \ 845v7
Jo—#+7
FywLIY

Nl

I TR DWERR
IO URBRIORER IO URERORER

wRIEE R HesRIEE i
IS T - IR—REOEEHNRELE > TLVE LV, BEMND T T7RNDZLD.

NYTYDIAFREFIZT—TILEA—ZF)L
MNERICERMT TSN TUNDH.

B23EERMLETAVWIO—FTT7 vy TY
AEBIL TLVHH.

R—ZNY FAEEICHEE > TS,

Bk S FHFEFELA.

ALk - Fy MEDROENITA L.

TAFYVTIREBIZER AL,

BT =B RAMBDERGR & T L TLVELVA.

IV UERFEIEL, RIL FHBBATHEND

( BB ERODHRAT (T HERR)

4




JyR—2B—y TIVET T AE
A—/R—SQVNALHHEINZIELREY I a3 —V T BBIERTES =y FILTT,

ZYTNEYEDIE—VBNR—Y ST - R—R + R—X/NV F$E) EFxy MRHBLTEYEFLADT, BIERSELR
HFEEL,

1. AROKHTRT 4ARORILbES L, T7oRIILERINL
TLEE,

o 4 FFRKEERTT DT, HBxHzshE
BUTLEE,

2. J7RNERNT ET 4 VERNT CENTEET,

3. BOFIETYA—VRBAZY FILERTIT, Z7oRILERIL
b (BERA) TBERELTLESL,

R4
@ Z\
T7 R \@ Q})

N—=UY R

No. e # AR wE No. kS # AR "% No. 2K £ iz "%
Ja—%+7 X

59ty |1 ? AP, % me-15 [[13| 7742 |1 @
PERS 6;25 2Ty @j? —

2l T2 | 8| ‘5, |2 we |14 T34 |1 ¢ 25
Ja—%*7 M JL—v -

3| 72227 ol Soo% |2| (e w ||| 543597 |5| "
R - H=— \ R 'N 'JQ—‘JFH

4 ARk N ng Mg-15 [[10[R—R/3 2 K1 ggu #10 |16 "2 57 |1 6§D

5| A7Y¥7 |4 @ e |[11|r—=sso k2| @Dy | w16 [|17] simsiesE |1
Ty =P
JL—v @ _ ¢4
gysr | w2l A== |1 2O | Ligoo |18

- 58

RIEEER L TV IS, BEEEGRT DHICIEINTAEERRZIT TS,
OREREMEIRSAN—DERETT, BTEELTLLIEELY,
Q@1 —H—T a7 VB INTVSBELSMIEMEFITIKEL TIE S,
OR—/S\—SQVIVDHREEHIET 2=, T7 74 ILEZDOTMBIIEHMIZIToTLEELY,
(3D B % )3, 000 ~ 5 000km E£1=£3 5 B~6+~A8
BL. FRAERUVBEIZEYEHIELYETOTHENERICE>TIIROOXBESTTHLET,
TEIT 74 ILRIERIFTY TT, @ R—/IN—SQVEHT s IILE—
OHEZNBRIISEHCHE TIEEM AT, DI EMEFITKRELTIESLY,
OE[TH. BE - ER - BHEOELEAH > -BEICIF,. A—HF—IZa 7L THULTLEEL,
OAXRHUREZELNDEIL. DT ROF—FT—DF=HICHIKGRBAEZEEEEL L FE S,
OARHFE=HEANLINTIRICIE, RFTEMESHIKBLTIESL,

7749 —-H—ERICDI\T
REZIZET I8N EDLEIE. EFEEFFEFELORFGEEZTERIVEDE LS,
KEDEHBARIE. PEELIZEET A EAHYEFTDOTHOMNLHTTELESLY,

5 SQV4_LE002_3-1.01



S® NAME OF PRODUCT| Super SQV IV Kit
PART NUMBER 71008—LEOO2

et s " APPLICATION |VW  GOLF IV GTI/GTX  1JAGU/1JAUM
SUPER

ENGINE AGU / AUM
S QV YEAR 1998 - 2004 (US : 2000 - 2001)
Published in March, 2011 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory repair manual.

SAFETY PRECAUTIONS

WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

Remove the parts in accordance with the factory service manual.
(1) Remove the cable from the negative terminal of the battery.

(2) Remove the engine cover.

(3) Remove the air bypass valve operation hose from the air
bypass valve. (Dia.1)

(4) Loosen the hose clamp and remove the air bypass valve
and air bypass hose. (Dia.1)

(5) Remove the air bypass valve operation hose. (Dia.1) - 55 Air Bypass Valve
o =" Operation Hose

ADVICE:
During removal and installation, make sure no foreign objects
get inside the pipes and hoses.

2. INSTALLING THE KIT

(1) Install the plug onto the suction hose. (Dia.2)
(2) Temporarily install the SSQV Assy. (Dia.2)

12 13

1. SSQV Assy

2. Joint Hose

3. SSQV Bracket
4. Bolt M8-15

5. Lock Washer M8
6. Flat Washer M8
7. Bolt MB-15 11. Hose Clamp #16

8. Lock Washer M6 12. 4mm Hose

9. Flat Washer M6 13. Air Filter p o ;

0. Hose Clamp #10 14, Plug Dia. 2

1

(3) Install the vacuum hose using the provided air filter and attach the other end to the SSQV.
Cut the 4mm hose to the appropriate length. (Make sure to leave some slack.) (Dia.2)

The SSQV must be activated by intake manifold pressure.

1 SQV4_LE002_3-1. 01



(4) Secure the 4mm Hose connected to the SSQV Assy Fitting
using a Tie Wrap. (Dia.2, 3)

ADVICE:

When uninstalling the SSQV Assy or when removing the 4mm
Hose from the SSQV Assy, remove the Tie Wrap, cut the hose
past the port on the SSQV Assy, slice the 4mm Hose length-
wise and then remove the 4mm Hose. (Dia.3)

Do not pull or wriggle the 4mm Hose using pliers or other tools
to prevent damage to the SSQV Assy.

(5) Position the SSQV Assy and SSQV bracket where they do
not come in contact with any other components. Then tighten
hose clamps and bolts to secure valve in place.(Dia.4)

(6) Reinstall the factory engine cover. (Dia.5)

(7) Reconnect the battery cable on the negative side of the
battery.

Installation

SSQV Assy

Dia. 3




How to install the Super SQV Recirculation Fitting

If it is necessary to recirculate the SSQV back into the suction pipe, please refer to the instructions below.
Miscellaneous hose clamps, suction pipe fitting, and return hose are not included in this kit.

1. Remove 4 bolts (per diagram) and remove the cover.

NOTE

Do not remove the remaining 4 bolts as they are to stay
affixed to the SSQV main body.

Fitting
2. After removal of the cover, the recirculation fitting can

be removed.

3. Install the Recirculation Fitting. Reinstall the cover and
retighten the 4 bolts.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:

@ Make sure all pipes and hoses are routed and connected correctly.

@ Make sure all hose clamps are tightened.

@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.

@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:

@ Make sure air is not leaking.

@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.

@ Make sure there are no unusual conditions found while idling.

@ Make sure there are no loose bolts after turning off the engine. Re-tighten if necessary.

PARTS LIST
No. Description QT] Image Remarks ||No Description QT] Image Remarks | |No. Description QT] Image Remarks
1] SSQV Assy |1 u?- 7 Bolt 2 % M6-15 ||13| Air Filter 1 @
2| Joint Hose |1 @ 8 | Lock Washer | 2 @ M6 (|14 Plug 1 @ 25mm
ssQv V @ )
3| o | 9| Flat Washer |2 M6 ||15| Tiewrap |5| "
) (T, Recirculation
4 Bolt 1 % M8-15 |{10] Hose Clamp |1 —F #10 |[1 Fitting 1
5| Lock Washer | 1 @ M8  |[11| Hose clamp |2 @ # 16 |[17| 'nstruction |, s
Manual
4mm
6| Flat Washer |1 @ M8 |[12[ Hose  [1] /D) | Tiooo ]l

SQV4_LE002_3-1.01




MAINTENANCE

Proper maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

- Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle gets damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, smell, or vibration from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever re-sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

®

HRREH IvF-or— IR
T418-0192 mMEEEL=mItL7181
http://www.hks-power.co.jp/
(REHBT. &H)

10



